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FCC ID : O7VMA232015

Test Report Verification

Applicant: MONITOR AUDIO LTD.

Address: Unit 2, 24 Brook Road Rayleigh Essex. England SS6 7XJ United Kingdom
Manufacturer MONITOR AUDIO LTD.

Address: Unit 2, 24 Brook Road Rayleigh Essex. England SS6 7XJ United Kingdom
E.U.T: Wireless Transmitter

Model Number:

WT-1
Note: “WT-1", only TX

Power Supply: DC 5V From Adapter Input AC 100-240V;50/60Hz

Test Voltage: DC 5V From Adapter Input AC 120V/60Hz

Trade Name: Monitor Audio Serial No.:  ------

Date of Receipt: Nov 10, 2014 Date of Test: Nov 10,2014~ Dec 30, 2014

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2014
ANSI C63.10:2013

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology

Test Result: Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulatio
C requirements.

This report applies to above tested sample only and sha
in part without written approval of EST Technology Co
Prepared by: Tested by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co., Ltd

Report No. ESTE-R1501001 Page 3 of 51



FCC ID : O7VMA232015
1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name . Wireless Transmitter

Model Number : WT-1

FCCID . O7VMA232015

Operation frequency 1 2406-2475 MHz

Number of channel : 24

Antenna . Integrated antenna, 0 dBi gain

Modulation : GFSK

Power Supply : DC 5V From Adapter Input AC 120V/60Hz
Sample Type . Prototype production

Es_r EST Technology Co., Ltd Report No. ESTE-R1501001 Page 4 of 51
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FCC ID : O7VMA232015

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. . FCC Part 15C: 15.207
Power Line Conducted Emissions ANSI C63.10-2013 PASS
FCC Part 15C: 15.209
Radiated Emission Test FCC Part 15C: 15.249 PASS
ANSI C63.10-2013
20 dB Bandwidth Test FCC Part 15: 15.249 PASS
ANSI C63.10-2013
Band Edge Compliance Test FCC Part 15: 15,215 PASS
ANSI C63.10-2013
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

. EST Technology Co., Ltd
ESI',,

Report No. ESTE-R1501001
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FCC ID : O7VMA232015

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: Nov 23, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie District, Dongguan,
Guangdong, China

Es_r EST Technology Co., Ltd Report No. ESTE-R1501001 Page 6 of 51
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FCC ID : O7VMA232015

2.3. Assistant equipment used for test

2.3.1. Adapter
Model: BI105A-050020-11
Input: AC 100-240V; 50/60Hz 0.3A
Output: 5V/0.2A
2.4. Block Diagram
AC Mains Adapter EUT

(EUT: Wireless Transmitter)

EST,

EST Technology Co., Ltd

Report No. ESTE-R1501001
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FCC ID : O7VMA232015

2.5. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test channel,

wireless mode

Mode Channel Frequency
Low 2406MHz
TX Middle 2442MHz
High 2475MHz
2.6. Channel List for GFSK
Channel Frequency | Channel | Frequency
No. (MHZ) No. (MHZz)

1 2406 2 2409

3 2412 4 2415

5 2418 6 2421

7 2424 8 2427

9 2430 10 2433

11 2436 12 2439

13 2442 14 2445

15 2448 16 2451

17 2454 18 2457

19 2460 20 2463

21 2466 22 2469

23 2472 24 2475

EST Technology Co., Ltd

Report No. ESTE-R1501001

Page 8 of 51



FCC ID : O7VMA232015

2.7. Test Equipment

2.7.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June, 28,14 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 June, 28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,14 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,14 (1 Year
Spectrum Analyzer Agilent E4411B 9/IY5014069 June.28,14 |1 Year
Bilog Antenna Teseq CBL 6111D [27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 D|BBHA9120D1 (June,28,1 1 Year
ECK 002 4
Signal Amplifier SCHWARZB |BBV9718 9718-212 June,28,1
1 Year
ECK 4

Spectrum Analyzer Agilent E4408B MY44211139 |June,28,1

4 1 Year
RF Cable Hubersuhner |RG 214/U 513423 i“”e’z&l 1 Year

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 9 of 51
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FCC ID : O7VMA232015

3. CONDUCTED EMISSION TEST

3.1. Limit

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

3.2. Block Diagram of Test Setup

Block diagram of connection between the EUT and simulators

Test Receiver

AC Mains <«—

L.I.S.N. #2 EUT

3.3. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N.#2).
Please refer the block diagram of the test setup and photographs. Power on the PC and let it work
normally, we use a keyboard test soft ware, let EUT working in test mode, then test it. Both sides

of AC line are checked to find out the maximum conducted emission.

In order to find the

maximum emission levels, the relative positions of equipment and all of the interface cables shall
be changed according to RSS-210, ISSUE 8 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.4.

3.4. Test Result

0.15MHz—30MHz Conducted emissison Test result

EUT: Wireless Transmitter

M/N: WT-1

Power: DC 5V From Adapter |

nput AC 120V/60Hz

Test date: 2014-12-25 Test si

te: 844 Chamber Tested by: Tony.Tang

Test mode: Tx

Pass

EST Technology Co., Ltd

EST,

Report No. ESTE-R1501001
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FCC ID : O7VMA232015

3.5. Test Data

0 Level (dBuv) Date: 2014-12-25 Time: 15:29:41
FCC PART 15B OP
HHZPAR‘Hﬂ
[l
kL |
T 1
40
[
0.15 2 5 1 2 5 10 20 30
Frequency {MHz)
3ite no. : EBT Conduction 3hielded RoomData no. : 136
Limit : FCZ PART 15B QP LINE Phase : LINE
Env. / Ins. : Temp:25.3'C Humi:55% Press:101.50kKPa
Engineer : Dick
EUT : Wireless Transwmitter
Fower : DC 8V From Adapter Input AC 1Z20V/60H=
M/N : WT-1
Test Mode ¢ TX Mode
LISN Cable Emis=ion
Freg. Factor Loss EBEeading Lewvel Limits Margin Femark
[MH=z) [dE) [dE) [dBuW) [ B [dBuw) [dE]
1 o.19 9.61 Q.80 27.74 47.15 64.15 17.00 P
2 o.19 9.61 9.80 Q.74 29.15 54.15 25.00 bverage
3 0.38 9.61 9.82 29.75 49,15 558.21 9.03 P
4 0.38 9.61 9.82 21.75 41.15 45.21 7.03 bverage
5 0.55 9.60 9.82 25.49 47.91 56.00 g.09 P
& 0.55 9.60 9.82 16.49 35.91 45.00 10.09 bverage
7 19.74 Q.67 9.95 34.7:2 54.34 60.00 S5.66 P
g 19.74 Q.67 9.95 21.7:2 41.34 50.00 8.66 bverage
= 21.26 9.68 9.95 35.00 54.66 60.00 5.34 P
10 21.26 9.68 9.95 23.00 42 .66 50.00 7.34 bverage
11 26.14 9.68 10.03 31.51 51.22 60.00 g.78 P
1z 26.14 9.68 10.03 21.51 41.22 50.00 8.78 bverage
EST Technology Co., Ltd Report No. ESTE-R1501001 Page 11 of 51



FCC ID : O7VMA232015

0 Lewvel {dBuv) Date: 2014-12-25 Time: 15:32:13

FCC PART 15B QP

FCC PAR
40 !|
y f
0.15 2 5 1 2 5 10 20 30
Frequency {(MHz)
3ite no. : E3T Conduction 3hielded RoomData no. : 138
Limit : FCC PART 15E QP LINE Phase : NEUTELL

Env. / Ins. Temp:25.3'C Huwi:55% Press:101.50kPa
Engineer : Dick

EUT Wireles=s Transmitter
Fower DZ 5V From Adapter Input AC 120V/60H=
M/N WT-1
Test Mode TX HMode
LISH Cahle Emizs=sion
Freg. Factor Loss EREeading Lewvel Limits Margin Femark
[MH=) (dE) [dE) [dBuv) [dBuwr) [dBuwv) (dE)
1 0.23 9.60 9.80 Z4.63 44 .03 62.61 15.58 P
2 0.23 9.60 9.80 5.63 25.03 5z2.61 Z27.58 hrerage
3 0.38 9.59 9.82 Z6.26 45.87 58.25 12.58 P
g 0.38 9.59 9.82 1l6.2¢6 35.87 45.25 12.58 hrerage
5 0.54 9.60 9.82 24.31 43.73 S56.00 12,27 P
& 0.54 9.60 9.82 .31 25.73 45.00 Z0.27 hrerage
7 19,64 9.87 9.9¢ 36.27 Eg.10 60 .00 3.90 QF
g 19.64 9.87 9.9 zZ0.27 40.10 50.00 9.90 hrerage
Q Z0.27 9.56 9.953 36.39 S56.23 &0.00 3.77 P
10 20.27 9.86 .93 21.39 41.23 LEo.0oo 2.77 brerage
11 2727 9.52 10.05 354.32 54.19 &0.00 5.51 P
1z 2727 9.52 10.05 21.32 41.19 50.00 g.51 hrerage

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 12 of 51



FCC ID : O7VMA232015

4. RADIATED EMISSIONS

4.1. Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uVv)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 13 of 51

EST,



FCC ID : O7VMA232015

4.2. Block Diagram of Test setup
30~1000MHz

| ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m
| - S

EUT and
Support Svsiem

TURN TABLE
1.5m(L)*1 .0m({W)*0.8m(H) (FIBRE GLASS)

Above 1GHz

ANTENNA ELEVATION VARTES FROM 1 TO 4 METERS

3 Meters

EUT and
I Support System

1.5m(L)*1.0m(W)* 1.5m(EH)

TUEN TABLE
(FIBRE GLASS)

EININE INNINENEEE NI DNI NEENEIN,

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 14 of 51



FCC ID : O7VMA232015

4.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S FSU) is set at 120kHz for frequency range from 30MHz to 1000
MHz.

The bandwidth of the Spectrum’s VBW is set at 1MHz and RBW is set at 1MHz for peak emissions measurement
above 1GHz and 1IMHz RBW, 10Hz VVBW for average emissions measure above 1GHz

PEAK detector, 1IMHz/1MHz for PAEK measurement,

PEAK detector, 1MHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

4.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Wireless Transmitter M/N: WT-1
Power: DC 5V From Adapter Input AC 120V/60Hz

Test date: 2014-11-20~2014-12-25 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level is
deemed to comply with average limit.

2. The frequency 2406MHz . 2442MHz and 2475MHz is fundamental frequency which no limit,

the limit on plots is automatically generated by the software, it's not fundamental limit, we can't
remove it.

Es'r EST Technology Co., Ltd Report No. ESTE-R1501001 Page 15 of 51
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FCC ID : O7VMA232015

45. Test Data
30 MHz - 1000 MHz

0 Level (dBuVim) Date: 2014-12-25 Time: 18:02:44

FCCPART15B

30 224, 418, 612 a06. 1000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 98

Dis. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limit : FCC P&RT 15 B

Env Ins. : Temp:25.6" ;Humi:56%;Fres=s:101.52kFPa

Engineer : Tonw

EUT Wireless Transmitter

: DC 5V From Adapter Input &AC 120V/60H=z
MW I WI-1
Test Mode : TX 240&MH=z

Ant. Cakle Emission
Fredq. Factor Loss Reading Level Limits Margin Eemark
(MH=) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV,/m) (dB)

1 41.64 11.75 0.85 24.18 36.76 40.00 .24 Q
P 48.43 g8.37 0.98 £6.4% 35.84 40.00 4.16 Q
3 67.83 3.38 1.13 20.85 2717 40.00 12.83 Q
4 121.18 11.20 1.40 12.34 24.94 43.30 18.56 Q
3 196.84 T.TE .81 13.13 ZZ2.88 43.30 20.84 Q
] 397.63 15.96 Z.68 T.98 26.682 46.00 19.38 Q

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 16 of 51



FCC ID : O7VMA232015

0 Level (dBuvim)

Date: 2014-12-25 Time: 18;06:20

FCCPART15B
$dB

30 224,

Site no. 3m Chanmber

Dis. Ant 3m 27137

Limit FCC PART 15 B

Env. In=. : Temp:25.6" ;Humi:56%;Press:101
Engineer : Tony

EUT : Wireless Transmitter

Input ALC

Power : DC 5V From Adapter

H/H ! WI-1
Test Mode TX Z2406MHz

Ant. Cakle

Fredq. Factor Loss EReading
(dBuV)

(MHz) (d2/m) (dB)

Emission

Level

Data no.

612,

Frequency (MHz)

[Ts]
1]

806,

ol. : HORIZONTAL

120V/60H=

Limits Margin ERemar
(dBuV/m) (dBuV/m) (dB)

1000

1 T2 .68 6.12 1.13
2 104.69 9.85 1.

3 332.64 13.893 2.48
4 382.78 15.73 Z2.58
] 429.64 1e6.06 Z.886
& 441.28 1&8.27 2.80

=

[Te)

15
P

[ SR

L D L B3 R OR3

=]

s

S Iy I

O oo kAoin

|

[E5Y
1

[T S

40. 16.36
43. 17.323
46. 18.72
46.00 15.31
46.00 14.96
46.00 15.93

i~y
b

i~y
b

i~y
ke

i~y
b

i~y
b

0]

EST Technology Co., Ltd

Report No.ESTE-R1501001
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FCC ID : O7VMA232015

0 Level (dBu\im)

Date; 2014-12-25 Time: 18;10:31

FCC PART15B

40

30 224,

imit : FCC PRET 15 B

7
gineer : Tony
FPower : DC 5V
M/H : WI-

Test Mode : TX 2442MH=z

| S

Ant. Cakle

Fredq. Factor Loss EReading
(HMH=z) (dB/m) (dB) (dBuV)

Ins. : Temp:25.6";Huami: 5

Wireless Transmitter
From Adapter

612. 806, 1000

Frequency (MHz)

Data no. @ 100

pol. : HORITZONTAL

Limits Margin Eemark
(dBuV/m) (dBuV/m) (dB)

1 72.688 6.12 1.13 15.10 £22.35 40.00 17.65 Q
P 109.54 10.44 1.40 11.52 £3.36 43.50 20.14 Q
3 £38.98 1lZ2.83 2.17 8.34 23.14 46.00 ZZ.28 Q
4 38l1l.14 15.06 2.87 12.32 30.05 46.00 15.85 Q
5 392.78 15.73 2.58 6.57 34.88 46.00 11.12 QF
a 453.8% le.62 Z2.98 8.2%9 27.89 46.00 18.11 Q

EST Technology Co., Ltd

Report No. ESTE-R1501001 Page 18 of 51



FCC ID : O7VMA232015

0 Level (dBu\im) Date; 2014-12-25 Time: 18;15;18

FCC PART15B

Y e

30 224, 418, 612 a06. 1000
Frequency (MHz)

ite no : 3m Chamber Data no. : 101

P Lnt

i=. / Ant. : 3m 27137 Ln
imit : FCC PRET 15 B

pol. : VERTICAL
7 Ins. : Temp:25.6" Humi:56%,;Pre=s=:101.52kFa
gineer : Tony

T Wireless Transmitter

FPower : DC 5V From Adapter Input AC 120V/60H=
M/H 1 WI-1

Test Mode : TX Z2494ZMH=z

[V

Ant. Cakle Emi=zsion
Fredq. Factor Lo=ss EReading Level Limits Margin Eemark
(HMH=z) (dB/m) (dB) (dBuV) (dBuV/m) [dBuV/m) (dB)

1 43.58 10.52 0.84 £4.3986 36.32 40.00 3.68 Q
P 48.43 8.37 0.98 Z8.72 36.07 40.00 3.83 Q
3 67.83 3.3%9 1.13 22.70 £9.22 40.00 10.78 Q
4 119.24 11.11 1.42 13.23 25.78 43.50 17.74 Q
3 196.84 T.TE .81 13.5%8 £3.12 43.50 20.38 Q
a 3gz2.78 15.73 Z2.58 6.35 £5.2¢8 46.00 20.74 Q

EST Technology Co., Ltd Report No. ESTE-R1501001 Page 19 of 51



FCC ID : O7VMA232015

0 Level (dBulim) Date: 2014-12-25 Time: 18:18:56

FCCPART15B
-pdB

40 —Il-i

:

30 224, 418. G612 a0a, 1000
Frequency (MHz)
ite no. : 3m Chamber Data no. : 102

i=. / &nt. : 3m 27137 Ant. pol. : VERTICLL

b
[
[
m

3o

1k
[
I
(3]
Wi

Wireless Transmitter

FPower : DC 5V From Adapter Input &C 120V/60H=z
M/H : WT-1

Test Mode 1 TX 2475MH=

Ant. Cakle Emis=zion
Losz Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) (dB) (dBuV) (dBuV,/m) (dBuV,/m) (dB)

)
H
14

fie]
i
fu
[¥]
ot
[u]

{

1 38.73 13.48 0.73 20.83 35.10 40.00 4.30 )
2 48.43 8.37 0.398 27.50 36.85 40.00 3.15 )
3 67.83 3.3%9 1.13 20,21 26.73 40.00 13.27 Q
4 119.24 11.11 1.42 11.05 23.58 43.30 12,32 )
] 1592.98 10.36 71 9.73 21.80 43.30 21.70 )
] 392.78 15.73 Z.58 6.75 25.08 46.00 20.94 )
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FCC ID : O7VMA232015

Test

0 Level (dBu\/m)

Date: 2014-12-25 Time: 18;23:06

40

FCCPART15B

30

Mode

224, 418, 612,
Frequency (MHz)

3m Chanmber Data no. : 103

3m 27137 Lnt. pol.
FCC PLRT 15 B

Tony

Wireless Transmitter

DC 5V From Adapter Input AC 120V/60H=
WI-1

TX 2475MH=z

Ant. Cakle Emission

Factor Loss EReading Level Limit=s Margin
(dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

806.

HORTZONTAL

1000

s L RS

o

(]

AT S

[T S T T I

s

AT

[T R TS I S

-1

oo

[E5Y

[FE R

1]

10.44  1.40 5. 77 43.50
12,84  2.28 8 .20 48.00
15.06  2.87 1z, .86 48.00
15.73  2.58  16.61  34.92 45.00
16,06 2.86 11.95  30.87 48.00
16.62  2.%% 5.2 23.52 46.00

EST Technology Co., Ltd
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FCC ID : O7VMA232015

1000-18000MHz

0 Level (dBu\/m)

Date; 2014-11-25 Time: 18;13:39

FCC PART 15/ PEAK 2.4

G0

L1l
I

[ Mgt TNl it g

JCC PART 15 AV 2.4

1000

Wireless
DC
WI-1

5V From Adapter

7800,
Frequency (MHZ)

11
E
-
.
b

Transmitter

Input &C

Data no.

Ant.

120V/60H=

pol.

11200.

14600, 18000

TX Z2406MH=

Emis=sion
Reading Lewvel Limits
(dBuV) (dBuV/m) (dBuV/m)

Margin

1 2406.00 27.61 6.64 18 91.54 91.61 114.00 £2.3%
P 2406.00 27.61 6.64 34.18 B85.12 g5.1% 94.00 g.81
3 4812.00 31.25 11.77 31.81 38.38 49,59 T4.00 24.41
4 T273.00 36.54 11.56 32.04 33.78 49.84 £24.18
3 g684.00 37.32 11.45 32.43 35.45 31.75 22.21
a ] 38.12 11.5% 31.78 33.42 51.35 T4.00 22.85
T 145 41.77 10.92 33.26 31.68 21.11 T4.00 Z2.8%

Eemarks:

Emiz=zion

The emission lewvels that are
not reported.

20dB below the official

limit are

Level= Antenna Factor + Cable Loss - Emp Factor

+ Reading.

EST Technology Co., Ltd Report No. ESTE-R1501001
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FCC ID : O7VMA232015

0 Level (dBu\im) Date: 2014-11-25 Time: 18:16:06

FCC PART 15 PEAK 2.4

50 H FCCPART 15 AV 2.4

1000 4400, Faon, 11200, 14600, 12000
Frequency (MHz)

Site no. : 3m Chamber Data no. 25

Di=s. / Ant. : 3m BWT 1-18G Ant. pol. : HORIZCONTAL
Limit : FCC PRET 15 PERE 2.4

Env Ins. : Temp:25.6" Humi:56%;Pre=ss:101.52kFPa

Engineer : Tonw

EUT Wireless Transmitter

Power : DC 5V From Adapter Input AC 120V/60Hz
MW I WI-1
Te=st Mode 1 TX 2406MH=

Ant. Cakle Amnp Emis=zion
Fredq. Factor Loss Factor Reading Level Limitsz Margin Eemark
(HMH=z) ({dB/m) (dB) (dB) (dBuV)} (dBuV/m) (dBuV/m) (dB)

1 £7.81 6.64 34.18 94.00 94 13.83 Fezak
P £7.81 6.64 34.18 87.7a 87 6.17 Bverage
3 31.25 11.77 31.81 39.53 50.74 £3.248 Feak
4 33.61 12.1% 31.82 34.87 48.75 253,25 Fezak
3 37.01 11.40 3l.22 32.80 20.09 £23.81 Fezak
a 3g.lz 11.5% 31.78 32.50 50.43 £23.57 Fezak
T 41.8% 10.%93 33.14 31.18 30.86 £23.14 Fezak

Eemarks: 1. Emisszion Lewvel= Antenna Factor + Cakle Loss - Amp Factor + EReading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID : O7VMA232015

0 Level (dBuVim)

G0

Date: 2014-11-25 Time: 18:24:36

FCC PART 15/PEAK 2.4

FCCPARTNS AV 2.4

£ad

Fredq.

!

1000 7800,

11200.

Frequency (MHz)

no. 3m Chanber
f Ant 3 AWT 1-18G

[T 5

Data no.

Ant.

ns. Temp:25.6" ;Humi :56%;Pres=:101.52kFPa

Transmitter
SW From Adapter

Wireless

oC Input AC

Cakle
Loss
(dB)

Amp
Factor R

MHzZ [d=)

12

0H=z

Emis=zion

14600, 18000

Eemark

s L RS

-1 onon

N S 8]
S R T T o

O T R

[E5Y

42.00 27.a0 6.67 34.12 85.58
42.00 27.60 6.67 34.12 B86.45
T78.00 31.52 12.52 31.98% 34.83
72.00 34.4% 11.87 32.22 34.30
04.00 37.01 11.40 31.22 32.84

0 38.e82 11.42 32.34 32.54

0 41.77 10.%2 32.88 30.71

[FEN R V]

oo ks

in

[ T T ¥ I e R

oo 2 n 0nooon

5]

[E5Y

s

W L

|
i

-1 R o

(R T R S R % T ]
L L Lhoin
s L3 w0

oo

Level= Antenna
levels that are

t reported.

Emi==i

The emission

limit are

20dB below

Factor + Cakle Loss - Amp Factor + EReading.
the official
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FCC ID : O7VMA232015

0 Level (dBuVim) Date: 2014-11-25 Time: 18:27:04

60

FCC PART 15 PEAK 2.4

JCCPARTNS AV 2.4

| g I I B sl RS eE

Ll

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

(2%
1%}

3m Chanber Data no.

Ant. pol. : HORIZONTAL

(&
i
-
LS
| &9

Wireles=s Transmitter
DC 5V From Adapter Input AC 120V/60H=z

Test Mode 1 TX 2442MH=

Ant. Cakbkle Lmp Emis=sion

Fredq. Factor Loss Factor EReading Level Limit=s Margin ERemark
(MH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

TN SR

-1 oy n

Remarks:

a0 27.80 6.67 34.12 985.83 96.08 114.00 17.392 Fezak
00 27.60 6.67 34.12 87.87 gg.02 94.00 5.98 Bverage
00 31.37 12.07 31.90 35.00 50.54 74.00 23.48 Feak
00 36.48 11.62 31.8T7 34.07 50.30 T4.00 23.70 Fezak
00 38.02 11.64 32.06 33.34 50.94 T4.00 23.08 Fezak
00 35.22 11.30 33.14 352.22 49.60 ki 24.40 Feak
00 41.8% 10.%3 33.14 31.76 .44 K 22.58 Fezak

1. Emi=sion Lewvel= Antenna Factor + Cakle Losz - Amp Factor + Eeading.

The emission lewvels that are 20dEB below the official
limit are not reported.
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FCC ID : O7VMA232015

0 Level (dBu\im) Date: 2014-11-25 Time: 18:30:33

FCC PART 15/ PEAK 2.4

G0

(4%}

FCC PART15 AV 2.4
La 4] ! 5]

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

Site no. : 3m Chanmber Data no. : 30

Dis= f Ant. 3m BWT 1-182G Ant. pol. : HORIZONTAL
Limit FCC PART 15 PELKE 2.4

Enwv. / Ins Temp:25.6" ;Hami : 56%;Press:101.52kPa

Engineer Tony

EUT Wireless Transmitter

: DC 5V From Adapter Input AC 120V/60H=z
MAH T WI-1
Test Mode 1 TX Z247EMH=

Ant. Cakble ZAmp Emis=zion
Fredq. Factor Loss Factor EReading Level Limits Margin Eemark
(HMH=z) (dB/m) (dB) (dB) } (dBuV/m) (dBuaV/ (dB)

1 2475.00 27.58 6.71 3 26.12 96.35 114.00 17.65 Fezak
P 2475.00 27.58 6.71 34 gg8.14 88.37 94.00 5.63 Bverage
3 4950.00 31.47 12.37 31.%6 44.67 56.55 17.45 Feak
4 4950.00 31.47 12.37 31.%6 33.44 45.32 8.68 Bverage
3 T1l03.00 35.8% 11.51 32.31 35.06 30.25 £3.75 Fezak
a 4.00 37.01 11.40 31.22 33.42 a0.861 £3.3% Fezak
T 3g8.48 11.47 32.17 33.27 51.05 £2.85 Feak
g8 140 00 41.52 10.80 33.75 31.58 50.25 23.75 Feak

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - amp Factor + Eeading.
2. The emission lewvels that are 20d4dB below the official
limit are not reported.
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FCC ID : O7VMA232015

Date: 2014-11-25 Time: 18:33:24

o Level (dBuvim)

G0

FCLC PART 15/PEAK 2.4

FCC PART 15 AV 2.4

Lwymtuuwvhwvmrwqﬂﬂwfﬁﬁv

o et

1000

7800,

11200.

Frequency (MHz)

3m Chanmber
3m AWT 1-18G
FCC PART 15 PERH 2.4

Wireless
DC 5V From
WI-1

TX 2475MH=

Tranzmitter

Ldapter Input AC

[ dBav)

Eeading Lewvel

Data no.

Ant. pol.

120V/60H=

Emis=zion

Limits
(dBuWV/m) (dBuV/m)

14600,

18000

TR SR

-1 o n

27.58 a.
27.58 a.
31.47 12.
37.01 11
37.94 11
38,29 11

[=)]

T1 3 6 93.94
T1 3 6 87.92
37T 3 6 38.33
40 31.22 34.18
2 32.15 33.8%
03 34.32 33.58
92 33.26 30.88

30.21
51.37
51.10
49.58
20.41

19.83

3.85
£23.7%8
22,83
22.80
£4.42
£3.5%

[

The emission

1= Antenna Factor

levels that are

limit are not reported.

20d8 below

+ Cabkle

Loss

Ly Factor

the official

EST Technology Co., Ltd
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FCC ID : O7VMA232015

18000MHz-25000MHz

0 Level (dBu\/m) Date: 2014-11-25 Time: 18;40;56

FCC PART 15 PEAK 2.4

o0 FCC PART 15 AV 2.4

R

20800, 22200, 25000

Frequency (MHz)

18000 19400, 23600,

Site no. 3m Chamber Data no. 34

Dis. Ant 3m ANT ABVOE 18G Ant. pol. HORIZONTAL
Limit FCC PART 15 PERK 2.4

Env. / Ins. Temp:25.6" ;Humi:S56%; Press:101.52kFa

Engineer Tony

EUT ! Wireless Transmitter

DC 5V From Adapter

! WI-1

Input &4C 1Z20V/60H=

TX Z2406MH=z

Ant. Cakle
Factor

r Reading Level

Emis=ion

Limits Margin

Eemark

+ EBReading.

(MH=z) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV,/m) (dE)

1 20638.00 46.11 15.%9 36.07 15.24 45 .87 T4.00 23.13

2 21843.00 45.7% 20.4% 35.03% 15.24 46.49 T74.00 27.51
Eemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Emp Factor

2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID : O7VMA232015

Date: 2014-11-25 Time; 18:43:03

0 Level (dBu\imj)

G0

FCC PART 15/ PEAK 2.4

FCCPART 15 AV 2.4

18000 19400,

20800,

22200,
Frequency (MHz)

23600,

25000

Eemark

+ Reading.

Site no. 3m Chamber Data no 35
Dis. Ant 3m AWNT ABCVE 138G Ant. pol VERTICAL
Limit FCC PART 15 PERE 2.4
Env. Ins. Temp:25.6" Humi:56%;Pres=:101.52kFa
Engineer Tony
EUT Wirelezszs Transmitter
Power DC 5V From Adapter Input AC 120V/60H=z
MAH WI-1
Test Mode T¥ 2406MH=
Ant. Cakle ZAmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin
(MH=) (dB/m) (dB) (dB) (dBuV) (dBuWV,/m) (dBuV/m) (dB)
20835.00 46.20 20.086 35.%96 12.11 42 .41 T4.00 31.5%
2 22827.00 45.75 20.83 34.24 11.a82 44,06 T4.00 29,524
Eemarks: 1. Emisszion Level= Antenna Factor + Cable Loss - Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID : O7VMA232015

Date: 2014-11-25 Time: 18:46;08

0 Level (dBuVim)

FCC PART 15 PEAK 2.4

60

FCC PARTNS AV 2.4

1%WLW

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
5ite no. 3m Chamber Data no. 38
Di=s. / Ant. 3m ANT LBCVE 18G Ant. pol. VERTICAL
Limit FCC PRRT 15 PELRE 2.4
Env. Ins. Temp:25.6" ;Humi : 56%;Fress:101.52kFa
Engineer Tony
EUT Wireleszs Transmitter
Fower DC 5V From Ldapter Input AC 120V/60H=
M/H WI-1
Test Mode TX 2442MH=z
Ant. Cakle Lmp Emis=ion
Freg Factor Loss Factor Reading Level Limit=s Margin Eemark
(HMH=) ({dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

REemarks: 1. Emission Level= Antenna
2. The emis=sion lewvels tha

limit are not reported.

Factozr
t are 20dE below

Cakle Loss - Amp Factor + R

the official

EST Technology Co., Ltd
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FCC ID : O7VMA232015

0 Level (dBulimj)

Date; 2014-11-25 Time: 18;498;16

FCC PART 15 PEAK 2.4

60

FCC PART 15 AV 24

EW
WW

018000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
51 3m Chamber Data no. 37
Dis. 3m ANT LBWVCOE 18G Ant. pol. HORIZCHNTAL
Lirmi FCC PART 15 FERE 2.4
Env. Temp:25.6" ;Humi:56%;Press:101. SZ2kFa
Engin Tony
EUT Wireless Transmitter
FPower DC 5V From ARdapter Input AC 120V/60H=z
M/H WI-1
Test Mode T¥ 2442MH=z
Ant. Cakble Amp Emis=zion
Freg Factor Loss Factor Reading Level Limits Margin Eemark
(MH=z) (dE/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

Emi==si

Eemarks:

The emission

lewvels that are

Level= Antenna Factor + Cable Loss - amp Factor + EReading.

20dB kbelow the official

limit are not reported.
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FCC ID : O7VMA232015

0 Level (dBuv/m) Date: 2014-11-25 Time:; 18:51:21

FCC PART 15/ PEAK 2.4

50 FCC PART 15 AV 2.4

L
ra

1WMU'WWWW
%ww*MMwﬁmNuthﬂMwwwﬁkww“WMWMﬂwﬁwﬂ

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. : 3m Chamber Data no. 38

Dis. / Ant. ! 3m ANT ABWVCE 18G Ant. pol. : HORIZCONTAL
Limit : FCC PRRT 15 PERH 2.4

Env Ins. : Temp:25.6" ;Humi:56%;Pre=ss:101.52kPa

Engineer : Tonw

EUT Wireless Transmitter

FPower : DC 5V From Adapter Input AC 120V/60H=
M/H 1 WI-1
Te=st Mode 1 TX 2475MH=z

Ant., Cakble LAmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
(MH=z) (dB/m) (dEB) (dE) (dBuV) (dBuWV/m) (dBuV/

1 21353.00 46.0% 20.28 35.45 14.31 45.1%8 T4.00 28.81 Feak
2 23523.00 45.70 21.62 33.30 14.11 48.13 T4.00 25.87 Feak

Eemarks: 1. Emisszion Level= Antenna Factor + Cakle Loss - Lmp Factor + EReading.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID : O7VMA232015

0 Level (dBu\/m)

Date: 2014-11-25 Time: 18:53:27

FCC PART 15/ PEAK 2.4

60

FCC PART 15 AV 2.4

1 LW
AE T MR P TR B

18000

Power

Site no.
Di=s. Ant
Limit

Env. / Ins.
Engineer
EUT

19400,

20800,
Frequency (MHz)

22200,

3m Chamber Data no 39

3m ANT ABOVE 180G Ant. pol VERTICAL
FCC PRRT 15 PERK 2.4

Temp:25.6" ;Humi:56%;Press:101. SZ2kFa

Tony

Wireleszs Transmitter

DC 5V From Adapter Input AC 120V/60Hz

WI-1

TX 247TEMH=

23600,

25000

Ant. Cakle ZAmp Emission
Freg Factor Loss Factor Reading Level Limits Margin Eemark
(MH=z) {dB/m) {dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dB)
1 21059.00 46.26 20.16 35.76 75 44,45 T4.00 2%.5 Feak
2 22508.00 45.30 20.36 34.38 36 46 .64 T4.00 27.3 Feak
Eemarks: 1. Emisszion Level= Antenna Factor + Cabkle Loss - Amp Factor + Eeading.
2. The emission levels that are 20dB below the official

limit are not reported.
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FCC ID : O7VMA232015

5. 20 DB BANDWIDTH

5.1. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with
100kHz RBW and 300kHz VBW. The 20dB bandwidth is defined as the total spectrum
the power of which is higher than peak power minus 20dB.

5.2. Test Result

EST -

EUT: Wireless Transmitter
M/N: WT-1
Test date: 2014-12-26  [Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth e i
Mode Limit (kHz) | Conclusion
(MHz) (MHz) (kHz)
2406 3.444 / PASS
> 2442 3.077 / PASS
2475 3.045 / PASS
EST Technology Co., Ltd Report No. ESTE-R1501001 Page 34 of 51



FCC ID : O7VMA232015

5.3. Test Data

TX 2406 MHz
- Agilent H Freg/Channel
ChFreq  2.406 GHz Ly e Center Freq
Occupied Bandwidth | ] 2.40600000 GHz
Start Freq

2.40100000 GHz
Ref 10 dBm Atten 20 dB —

#Peak
Log
10
dB/

Stop Freq
2.41100000 GHz

CF Step
| 1.00000000 MHz

Auto Man

Freq Offset
Center 2.406 GHz SIEuRIeRY/zv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz —
Occupied Bandwidth OccBW % Pwr  99.00 % [(NCCIae
3.0922 MHz xdB -20.00 dB —

Transmit Freq Error -209.567 kHz
x dB Bandwidth 3.444 MHz

TX 2442 MHz
= Agilent
]

Ch Freq 2.442 GHz Trig Free

H Freg/Channel

Center Freq
Occupied Bandwidth IR - 200006H,
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB ——
#Peak Stop Freq
2.44700000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SIEURIeRY/3v4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz —_—
Occupied Bandwidth OccBW % Pwr 9.0 % (IR
2.4995 MHz xdB  -20.00 dB || ——
Transmit Freq Error -96.752 kHz
x dB Bandwidth 3.077 MHz
K EST Technology Co., Ltd Report No. ESTE-R1501001 Page 35 of 51
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FCC ID : O7VMA232015

TX 2475 MHz
= Agilent
|

Ch Freq 2.475 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm Atten 20 dB
#Peak

Log
10
dB/

Center 2.475 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth OccBW % Pwr 9900 %
2.5496 MHz xdB  -20.00 dB

Transmit Freq Error -45.036 kHz

x dB Bandwidth 3.045 MHz

0.00000000 Hz

Signal Track

On

2.47500000 GHz
2.47000000 GHz

2.48000000 GHz

1.00000000 MHz
Auto Man

H Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step

Freq Offset

Off

EST Technology Co.,Ltd Report No. ESTE-R1501001
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FCC ID : O7VMA232015

6. BAND EDGE COMPLIANCE

6.1. Block Diagram of Test setup

ANTENNA ELEVATION VARIES FEOM 1 TO 4 METERS

3 Meters

EUT and
I Support System

1.5m(L)*1.0m(W)*1.5m(H)

TUEN TAELE
(FIBEE GLASS)

6.2. Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions
Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto.
AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .

6.3. Test Result

EUT: Wireless Transmitter M/N: WT-1
Power: DC 5V From Adapter Input AC 120V/60Hz
Test date: 2014-11-25 Test site: 3m Chamber Tested by: Tony Tang

Test mode: Tx Mode

Pass

Note: If the PK measured levels comply with average limit, then the average level were deemed to
comply with average limit.

- EST
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FCC ID : O7VMA232015

6.4. Test Data

0 Level (dBulim)

Date: 2014-11-25 Time: 18:19:41

FCC PART 15 PEAK 2.4

FCC PART {5 AVfp.4

60

2300

2344,
Frequency (MHz)

3m Chanber Data no.
3m BWT 1-18G Ant. pol.

I
n
sl
]
[
b
R

I+

Tenmp:25.6" ;Humi:56%;Press:101.52kPa

Tony

Wireless Transmitter

DC 5V From Adapter Input &LC
WI-1

T¥ 2406&MH=

120V/e0H=z

Emi=sion
Reading Lewel
(dBuV) (dBEuV/m) (

2366,

2388,

28

HORTZONTAL

Limits Remark

dBuV/m)

Margin
(dE)

1 2333.3%9
2 2390.00
3 2400.00
4  2405.82
s 2405.22

27.73 6.54 34.23 43.098 43.13
27.64 6.62 34.1% 35.55 35.62
£7.81 6.62 34.13 45.:22 45.27
27.81 6.64 34.18 898.87 99.04 1
£7.81 6.64 34.18 87.80 87.97

T74.00 30.87 Peak
T74.00 38.38 Feak
T74.00 28.73 Peak
14.00 14,58 Feak
94.00 6.03 Lverage

Emisz=ion
The emission

Factor + Cable L
20dB below

Lewvel= Antenna
lewvels that are

limit are not reported.

oz - Lmp Factor + EReading.
the official
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0 Level (dBuVim) Date: 2014-11-25 Time: 18:21;55
FCC PART 15 PEAK 2.4

in

FCC PART 15 A2 4

60

MWWWWJWWMMM

2300 2322, 2344, 2366, 2388, 2410
Frequency (MHz)

3m Chamber Data no. : 27

3m ANT 1-18G Ant. pol. : VERTICAL
FCC PRRT 15 PERE 2.4

Temp:25.6" Humi:56%,;Pres=:101.52kPa

Wireless Transmitter
DC 5V From Adapter Input AC 120V/60H=z
WI-1

Test Hode : TX 2406MH=z
Ant. Cakle Zamp Emis=zion
Fredq. Factor Loss Factor EReading Level Limit=s Margin ERemark
(MH=z) {dB,/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV,/m) (dB)
1 2333.77 27.73 6.54 41.12 32.88 Peak
2 2390.00 27.64 6.62 35.67 38.33 Peak
3 2400.00 27.81 6.62 45,72 28.28 Peak
4 2405.82 27.81 6.64 86.25 T7.75 Lverage
5 2405.82 27.81 6.64 92.04 114.00 15.96 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cabkble Loss - Amp Factor + EReading.
2. The emission levels that are 20dB below the official

limit are not reported.
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0 Level (dBu\im) Date: 2014-11-25 Time: 18:36:14

FCC PART 15 PEAK 2.4

G0

FCC PART 15 4V 2.4

2470 24746, 2482, 2488, 2484, 2500
Frequency (MHz)

S5ite no. ! 3m Chamber Data no. @ 32
Di=. / Ant. ! 3m ANT 1-13G Ant. pol. : VERTICAL
Limit : FCC PRRT 15 PERE 2.4
Enwv Ins Temp:25.6" ) Humi:56%;Press:101.52kPa
Engineer : Tony
EUT Wireless Transmitter
Power : DC 5W From Adapter Input AC 120V/60Hz
MW : WI-1
Te=st Mode 1 TX 2475MH=
Ant. Cakble LAmp Emiz=ion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
(MH=) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBEuV/m) (dE)
1 2475.01 27.58 6.71 95.08 15.6%9 Feak
i 2475.01 27.58 6.71 22.22 4.55 Lyerage
3 2423.50 27.58 6.71 37.82 35,82 Feak
4 24825.21 27.58 6.71 I2.2% 34.45 Feak
Eemarks: 1. Emisszion Lewvel= Antenna Factor Amp Factor + EReading.
2. The emission lewvels that are 20d4dB below the official

limit are not reported.
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0 Level (dBu\im)

Date: 2014-11-25 Time: 18;38;18

I

G0

FCC PART 15 PEAK 2.4

FCC PART 15 AV 2.4

Wwwwwmw

2470

i=. Lnt 3m LNT 1-18G
imit FCC PRAET 15 PERE 2.4

Wireless Transmitter
DC 5V From Adapter
WI-1

TX 2475MH=

Cakle Lmp
Factor

(dB)

Loss
(dB)

1 £  Z7.58 6.71 34.06
P £  Z7.58 6.71 34.06
3 0 27.58 6.71 34.03
4 T 27.58 6.71 34.03

Eemarks: 1. Emission Level= Antenna

2. The emission
limit are not reported.

2482,

Input AC

levels that are

2488, 2500

Frequency (MHz)

2494,

Data no. : 33
i pol.

ant.

120V/60H=

Emizsion

Eeading Lewvel Limits Margin Eemark

(dBuV) (dBuV/m) (dBuV.,/m) (dB)

98.68 92.91 114.00 15.0% Peak
89.78 90.01 94 .00 3.598 Lverage
40,20 40 .46 74,00 33.54 Peak

40 .96 1.22 74,00 32.78 Peak

- Amp Factor + EReading.
official

Factor + Cabkle Loss
20dB below the

- EST
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7. ANTENNA REQUIREMENTS

7.1. Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.249 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

7.2. Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 0dBi.
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8. TESTSETUPPHOTO
Conducted Test
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Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
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Photos of EUT

External Photos
M/N: WT-1
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External Photos
M/N:WT-1
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External Photos
M/N: WT-1
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Internal Photos
M/N: WT-1
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Internal Photos
M/N: T-1

X
Antenna
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Adapter Photos
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